

CERTIFICATE N° 2234148

DATE : 05/11/2024


**BUREAU
VERITAS**

IND.K.9.24.008/24-10-08

INSPECTION CERTIFICATE

EXPORTER : BERRY ALLOYS LTD.
PLOT NO. 368, APIIC GROWTH CENTER,
BOBBILI, DIST: VIZIANAGARAM-535558 (A.P.)
INDIA

CONSIGNEE :

NOTIFY PARTY :

CARGO : SILICO MANGANESE

PORT OF LOADING : GANGAVARAM PORT, INDIA

PORT OF DISCHARGE : SYDNEY PORT, AUSTRALIA

FINAL DESTINATION : SYDNEY PORT, AUSTRALIA

COUNTRY OF ORIGIN : INDIA

B/L NO. :

PACKING : BULK IN CONTAINERS

QUANTITY : NET WEIGHT - 144.000 MT
GROSS WEIGHT - 144.000 MT

AS PER INSTRUCTION OF M/S BERRY ALLOYS LIMITED, WE HAVE CARRIED OUT THE INSPECTION OF SILICO MANGANESE, FOR QUALITY, WEIGHT, AND LOADING SUPERVISION, AS PER THE SCOPE OF WORK DEFINED BY THE SHIPPER BASED ON THE NOMINATION RECEIVED FROM THE BUYER. WE REPORT OUR FINDINGS AS UNDER:

PLACE AND DATE OF INSPECTION: AT BERRY ALLOYS LTD. BOBBILI, A.P. ON 14.10.2024 TO 17.10.2024 & 18.10.2024.

DATE OF SAMPLING: ON 14.10.2024 TO 17.10.2024 & 18.10.2024.

SAMPLE INCREMENTS DRAWN BY MEANS OF HAND SCOOP DURING OFFERED LOT. SAMPLES WERE DRAWN RANDOMLY. ABOUT 320 KGS OF SAMPLE THUS COLLECTED WAS SUBJECTED TO SIZE ANALYSIS ON 18.10.2024.

SIZE ANALYSIS:

THE GROSS SAMPLE WAS WEIGHED AND PASSED THROUGH (10-50) MM SEIVES.
THE RESULTS OBTAINED ARE AS UNDER:

SIZE	RESULT
BELOW 10MM	: 04.38%
10 MM-50MM	: 91.50%
ABOVE 50MM	: 04.12%

THE COMPOSITE SAMPLE REDUCED SYSTEMATICALLY BY CRUSHING, CONING & QUARTERING AND MADE TO 150 MICRON. THE FINAL SAMPLE, PASSING THROUGH 150 MICRONS SIEVE WAS PREPARED AND DIVIDED INTO FOUR PARTS WERE PUT IN POLY BAGS AND SEALED WITH BV INSPECTION TAPE. ONE SEALED SAMPLE HANDED OVER TO MANUFACTURER FOR THEIR RECORD, TWO RETAINED BY SURVEYOR FOR FUTURE REFERENCE. REMAINING PART RESERVED FOR TESTING PURPOSES.

QUALITY: FINAL SAMPLE HAS ANALYZED FOR CHEMICAL PARAMETERS AT OUR LAB AS PER "IS" METHOD AND ALSO AT OUR BHUBANESWAR LAB AS PER "ICP" METHOD. THE RESULTS OBTAINED ARE AS UNDER:

REMARKS : This report is governed by, and incorporates by reference, the General Terms and Conditions of Service as attached to our offer and/or contract and is intended for your exclusive use. Unless specifically agreed, the report relates to the facts as recorded by us within the limits of instructions received and, if appropriate, states its opinion based on such facts. In providing our services, we do not take the place of designers, architects, builders, contractors, manufacturers, producers, operators, transporters, sellers, buyers or owners, who, notwithstanding our actions, are not released from any of their obligations of whatever nature. In particular, our inspection and the resulting report do not release the seller of goods from its own obligations toward the buyer of such goods. Any information and recommendations supplied by us shall not be held or construed to amount to approval or acceptance of the items in connection with which the information and recommendations are supplied or of their of the quality, merchantability or fitness for any purpose. The above results are valid at the time and place of inspection.

PARAMETER	OBTAINED RESULT (%)
MN	65.98
SI	15.33
C	2.42
P	0.088
S	0.016
B	0.018

CONTAINER STUFFING: 144.000 MT OF SILICO MANGANESE WAS STUFFED INTO 06 X 20' CONTAINERS. THE DETAILS ARE AS UNDER:

SL NO.	CONTAINER NO.	PACKING	NET WEIGHT(MT)	BV SEAL NO
1		BULK IN CONTAINERS	24.000	352357
2		BULK IN CONTAINERS	24.000	350850
3		BULK IN CONTAINERS	24.000	351604
4		BULK IN CONTAINERS	24.000	352300
5		BULK IN CONTAINERS	24.000	352403
6		BULK IN CONTAINERS	24.000	350366

OUR ANALYTICAL FINDINGS REFLECT THE QUALITY OF CARGO AT THE TIME OF SHIPMENT. NO RESPONSIBILITY CAN BE ACCEPTED FOR THE POSSIBLE CONSEQUENCES OF FURTHER DEVELOPMENT, DEPENDING UPON TRANSPORT AND WEATHER CONDITIONS WHICH MAY INFLUENCE THESE RESULTS WHICH IS BEYOND OUR CONTROL.

THE ABOVE INSPECTION RESULTS ARE VALID AT TIME AND PLACE OF INSPECTION. THIS INSPECTION CERTIFICATE IS NOT ISSUED IN THE SCOPE OF ANY BUREAU VERITAS ASSIGNMENT BY A GOVERNMENT OR STANDARD ORGANIZATION. BANKS ARE ADVISED THAT THIS INSPECTION CERTIFICATE IS NOT A "CERTIFICATE OF CONFORMITY", "CONSTANCIA" OR "CLEAN REPORT OF A FINDINGS" OR "ATTESTATION DE VERIFICATION". THIS CERTIFICATE REPRESENTS ONLY COMMERCIAL CERTIFICATE NOT ANY DESTINATION COUNTRY REQUIREMENT.

INSPECTION HAS BEEN CARRIED OUT ACCORDING TO BUREAU VERITAS GENERAL CONDITIONS, WE FURTHER STATE THAT THE ABOVE INSPECTION HAS BEEN CARRIED OUT TO THE BEST OF OUR KNOWLEDGE AND THIS REPORT, WHICH REFLECTS ONLY THE FINDING AT THE TIME OF OUR INTERVENTIONS HAS BEEN ISSUED WITHOUT PREJUDICE BUT HOWEVER DOES NOT ABSOLVE THE BUYER AND SELLER OF THEIR OTHER OBLIGATIONS UNDER THE CONTRACT.

THIS CERTIFICATE IS NOT COMPLIANCE WITH EIC REQUIREMENT

THE REPORTS ARE ISSUED BY THE COMPANY AND ARE INTENDED FOR THE EXCLUSIVE USE OF THE CLIENT AND SHALL NOT BE PUBLISHED, USED FOR ADVERTISING PURPOSES, COPIED OR REPLICATED FOR DISTRIBUTION TO ANY OTHER PERSON OR ENTITY OR OTHERWISE PUBLICLY DISCLOSED WITHOUT THE PRIOR WRITTEN CONSENT OF THE COMPANY.

**ISSUED AT LOADING PORT
ISSUED WITHOUT PREJUDICE**

FOR BUREAU VERITAS INDIA PRIVATE LIMITED

Digitally signed by
RASABATTULA
NAGA VENKATA
SURYANARAYANA



Location:

Kakinada, India

Date: 2024.11.05

15:29:32 +05'30'

-----END-----

Disclaimer:

- Data related to ownership and title of goods or transport documents are provided by clients and accepted at face value. Checking the authenticity of these are not within our scope of work and no attempt has been made in this regard.
- No responsibility can be ascribed to us for any deviation whatsoever due to resealing of containers, if any after our intervention.

